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A GX13
B GX14
C GX15
D GX18
E GX19
F GX19輸出

 

見出 部品番号 部品名称 型      寸 適  用  号  機 備   考
NO. PART NO. PART NAME ABD C E F DESCRIPTION FROM ～ UP TO SERIAL NO. REMARKS
1 3705 6001 000 ﾊﾟｯｹｰｼﾞ HYD.PUMP 1 1 1 1 PPL5AM2R-167M P29,30詳細

2 H114 0108 020 ｾﾑｽB BOLT 4 4 4 4 M8×20
3 5401 5005 000 ﾊﾟｯｹｰｼﾞﾌﾟｰﾘｰPULLEY 1 1 076ｰ20B1-01
3 3706 6001 000 ﾊﾟｯｹｰｼﾞﾌﾟｰﾘｰPULLEY 1 115-20B1-01
3 3705 6001 100 ﾊﾟｯｹｰｼﾞﾌﾟｰﾘｰPULLEY 1 φ150
4 A110 0110 016 ﾎﾞﾙﾄ BOLT 1 1 1 1 M10×16
5 A360 0101 002 SW S-WASHER 1 1 1 1 10
6 0350 0151 030 PW WASHER 1 1 1 1 10×30×2.8
7 0852 1300 037 Vﾍﾞﾙﾄ V-BELT 1 1 SB37
7 0852 1300 040 Vﾍﾞﾙﾄ V-BELT 1 SB40
7 0852 1300 038 Vﾍﾞﾙﾄ V-BELT 1 SB38
8 3706 6002 000 ﾕｱﾂﾎｰｽ HOSE 1 1 1 1 S011
9 3706 6003 000 ﾕｱﾂﾎｰｽ HOSE 1 1 1 1 R011
10 3611 7303 000 ｱﾀﾞﾌﾟﾀ ADAPTER 2 2 2 2 3002F04
11 3611 7302 000 ｴﾙﾎﾞ ADAPTER 2 2 2 2 302204
12 3705 6004 000 ﾊﾟｯｹｰｼﾞﾊﾘｲﾀ PLATE 1 1 1 1
13 F114 0108 016 ｾﾑｽA BOLT 2 2 2 2 M8×16
14 A110 0108 045 ﾎﾞﾙﾄ BOLT 1 1 1 1 M8×45
15 A301 0108 001 ﾅｯﾄ NUT 1 1 1 1 M8
16 0350 0140 818 PW WASHER 1 1 1 1 8×18×1.6
17 3705 6006 000 ﾀﾞﾝﾌﾟﾚﾊﾞｰ LEVER 1 1 1 1  
18 A301 0110 003 ﾅｯﾄ NUT 1 1 1 1 M10 3種
19 0691 0010 250 ｸﾞﾘｯﾌﾟ GRIP 1 1 1 1  
20 7801 0000 000 ｼﾘﾝﾀﾞ CYLINDER 1 1 1 1 CC5520
21 3705 6008 000 ｼｬﾌﾄ SHAFT 1 1 1 1  
22 0740 0102 000 Cﾘﾝｸﾞ RING C 4 4 4 4 S-20
23 0350 0162 040 PW WASHER 4 4 4 4 20×40×3.2
24 3408 5107 000 ｼｬﾌﾄ SHAFT 1 1 1 1 φ20×185
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